

Tambour Ltd.
P.O. Box 8488
42504 Netanya
Israel

Test Report No. 55518-001

Test objective:	Evaluation according to French VOC- and CMR-regulation
Name of test sample/item by client:	Plasters - Gypsum Plaster
Sample/batch by client:	13475
Sampled by:	Shavit Kadosh, Tambour Ltd.
Date of sampling:	19.08.2020
Location of sampling:	at the client
Date of production:	19.08.2020
Date of arrival of sample:	10.09.2020
Test period:	10.09.2020 - 28.10.2020
Date of report:	02.11.2020
Number of pages of report:	16
Testing laboratory:	eco-INSTITUT Germany GmbH, Cologne except ‡ subcontracted # outside accreditation
Test objective fulfilled:	✓ Class A+

Note:

The test results in the report refer exclusively to the test sample submitted by the manufacturer. The report is not permitted to be used in product and company advertising. The report may be published in full as technical documentation on the Internet with the written consent of eco-INSTITUT Germany GmbH. eco-INSTITUT Germany GmbH has recommended that the manufacturer repeats the test after 3 years at the latest. More information at www.eco-institut.de/en/advertising